ARIZONA DEPARTMENT
OF
ENVIRONMENTAL QUALITY

1110 West Washington Street » Phoenix, Arizona 85007
(602) 771-2300 * www.azdeq.gov

Benjamin H. Grumbles

Janice K. Brewer
Governor Director

July 20, 2010

Ms. Jennifer Hetherington

City of Mesa Water Resources Department
P.O. Box 1466

Mesa, AZ 85211-1466

Re: City of Mesa Greenfield Water Reclamation Plant
Other Aquifer Protection Permit Amendment
Inv. No. 105443, LTF No. 49623

Dear Ms. Hetherington:

Enclosed is a signed copy of an Individual APP Other Amendment with Fact Sheet for the above
referenced facility. The permit conditions shall apply from July 13, 2010, which is the date of the Water
Quality Division Director's signature, and shall be valid for the life of the facility. Thank you for your
cooperation in protecting the water quality of the State of Arizona. If you have any questions, please feel
free to contact me by phone at (602) 771-4498, or by email at rm4@azdeq.gov.

Sincerely,

BA-

Bob Manley, Project Manager
APP and Reuse Unit
Groundwater Section, Water Quality Division

Attachments (2): Signed APP and Fact Sheet
cc: Asif Majeed, Supervisor, APP and Reuse Unit
Lynne Dekarske, Administrative Unit
Matthew Hodge, Supervisor, Water Quality Compliance Section, Data Unit
Cynthia Campbell, Manager, Water Quality Compliance Section
John Gibbons, Supervisor, Field Services Unit, Compliance Section
Marnie Greenbie, Supervisor, Surface Water Permits Unit
Debra Daniel, Manager, Surface Water Section
Maricopa County Department of Planning and Development
Kevin Chadwick, Maricopa County Environmental Services Department
Drew Swieczkowski, Manager, Water Resources Section, Arizona Department of Water
Resources
Stella Murillo, Recharge Coordinator, Recharge Program, Arizona Department of Water
Resources
Mohamed Hegazy, ADEQ Project Engineer — Letter Only
Marcy Mullins, ADEQ Reuse Program Coordinator — Letter Only

WRR10:0352

Northern Regional Office Southern Regional Office
1801 W. Route 66 ¢ Suite 117 « Flagstaff, AZ 86001 400 West Congress Street * Suite 433 « Tucson, AZ 85701
(928) 779-0313 (520) 628-6733

Printed on recycled paper



1.0 AUTHORIZATION

STATE OF ARIZONA

AQUIFER PROTECTION PERMIT NO. P-105443

PLACE ID 21018, LTF 49623
OTHER AMENDMENT

In compliance with the provisions of Arizona Revised Statutes (A.R.S.) Title 49, Chapter 2, Articles 1, 2 and 3,
Arizona Administrative Code (A.A.C.) Title 18, Chapter 9, Articles 1 and 2, A.A.C. Title 18, Chapter 11, Article
4 and amendments thereto, and the conditions set forth in this permit, the City of Mesa is hereby authorized to
operate the Greenfield Water Reclamation Plant, located at 4400 South Greenfield Road, Gilbert, Arizona, in
Maricopa County, over groundwater of the Phoenix Active Management Area, in Township 2 S, Range 6 E,
Section 9, NV, SE% of the Gila and Salt River Baseline and Meridian.

This permit becomes effective on the date of the Water Quality Division Director’s signature and shall be valid for
the life of the facility (operational, closure, and post-closure periods) unless suspended or revoked pursuant to
A.A.C. R18-9-A213. The permittee shall construct, operate and maintain the permitted facilities:

Following all the conditions of this permit including the design and operational information documented or

1.

2.

1.1

1.2

referenced below, and

Such that Aquifer Water Quality Standards (AWQS) are not violated at the applicable point(s) of compliance
(POC) set forth below or if an AWQS for a pollutant has been exceeded in an aquifer at the time of permit
issuance, that no additional degradation of the aquifer relative to that pollutant and as determined at the
applicable POC occurs as a result of the discharge from the facility.

PERMITTEE INFORMATION

Facility Name:
Facility Address:

County:

Permittee:

Permittee Address:
Facility Contact:
Emergency Phone No.:

Latitude/Longitude:
Legal Description:

Greenfield Water Reclamation Plant
4400 South Greenfield Road
Gilbert, Arizona 85296

Maricopa

City of Mesa
P.O. Box 1466
Mesa, Arizona 85211-1466

Jennifer Hetherington
(480) 644-3890

33°16' 12" N/ 111°44' 34" W
Township 2S, Range 6E, Section 9, N, SEV of the Gila and Salt River Baseline
and Meridian

AUTHORIZING SIGNATURE

Michael A. Fulton, Director

Water Quality Division

Arizona Department of Environmental Quality
Signed this / 7 day of M"{ , 2010

THIS PERMIT SUPERCEDES ALL PREVIOUS PERMITS




AQUIFER PROTECTION PERMIT NO. P-105443
p-20of23

2.0 SPECIFIC CONDITIONS [A.R.S. §§ 49-203(4), 49-241(A)]
2.1 Facility / Site Description [A.R.S. § 49-243(K)(8)]

The City of Mesa is authorized to operate the Greenfield Water Reclamation Plant (WRP) with a total
capacity to collect and treat an average annual daily flow of 16.0 million gallons per day (mgd), and a
maximum average monthly wastewater flow of 24.0 mgd. The WRP process consists of headworks with bar
screens and grit removal, an influent lift station, primary clarifiers, anoxic and aeration basins for
nitrification-denitrification, secondary clarifiers, tertiary filters, disinfection by ultraviolet (UV) light or
chlorination (hypochlorite), anaerobic sludge digesters, centrifuges for sludge thickening and dewatering,
stand-by chemical coagulation facilities, and an effluent pump station.

Effluent shall be disposed by recharge at the Town of Gilbert South Recharge Site (APP No. P-105302),
reused under a valid reclaimed water permit, or discharged to the surface, either to the Gila River Indian
Community (GRIC) canal via pipeline, or to the East Maricopa Floodway (EMF) under a valid Arizona
Pollutant Discharge Elimination System (AZPDES) permit (No. AZ0025241). Discharge to the EMF shall
only occur when the effluent cannot be disposed by the other disposal options listed above.

The depth to groundwater is approximately 100 to 150 feet below the land surface and the direction of
groundwater flow is toward the east-southeast. The WRP is designed and constructed according to plans
approved by the ADEQ Wastewater, Recharge, and Reuse Unit.

All industrial hookups and other non-residential hookups to the treatment system shall be authorized
according to the applicable federal, state or local regulations.

The site includes the following permitted discharging facilities:

Center of WRP 33°16' 12" N 111°44' 34" W

Discharge to EMF 33°15'46" N 111°43'26" W

Discharge to G1‘la River Indian 33°15' 12" N 111947 34" W
Community Canal

The permittee may also discharge the effluent to the following discharge sites permitted under other permits:

i WAy ok e R, fRe 227 5 5
Center of the Town of Gilbert
South Recharge Site 33°15'07"N 111°42' 59" W
(APP No. P-105302)
Center of the Town of Gilbert
Reclaimed Water Reservoir

33°16'17" N 111°44' 20" W
(Type 3 Agent Reclaimed

Water Permit No. R105757)

Annual Registration Fee {A.R.S. § 49-242]

The Annual Registration Fee for this permit is established by A.R.S. § 49-242(E) and is payable to the
Arizona Department of Environmental Quality (ADEQ) each year. The design flow is 16.0 mgd annual
average, with a maximum average monthly flow of 24.0 mgd.



AQUIFER PROTECTION PERMIT NO. P-105443
p-30f23

Financial Capability [A.R.S. § 49-243(N) and A.A.C. R18-9-A203 ]

The permittee has demonstrated financial capability under A.R.S. § 49-243(N) and A.A.C. R18-9-A203(A)
and (B)(1). The permittee shall maintain financial capability throughout the life of the facility. The estimated
dollar amount demonstrated for financial capability is $25,000.

2.2 Best Available Demonstrated Control Technology [A.R.S. § 49-243(B) and A.A.C. R18-9-
A202(A)(5)

The WRP is designed to meet the treatment performance criteria for new facilities as specified in A.A.C.
R18-9-B204.

The permittee shall meet the requirements for pretreatment by regulating industrial sources of influent as per
A.A.C. R18-9-B204(B)(6)(b)(ii).

The treatment facility shall not exceed a maximum seepage rate of 550 gallons per day per acre for all
containment structures within the treatment works.

2.2.1 Engineering Design

The WRP was designed as per the design report prepared by Carollo Engineers, dated October 17, 2003.
2.2.2 Site-specific Characteristics

Not applicable.

2.2.3 Pre-operational Requirements

Prior to initiating operation of the backup chlorine disinfection system, the permittee shall submit a
signed, dated, and sealed Engineer’s Certificate of Completion in a format approved by the Department
per the compliance schedule in Section 3.0. The Certificate shall be submitted to the Groundwater
Section and a copy shall be sent to the Water Quality Compliance Section.

2.2.4 Operational Requirements

1. Permittee shall maintain a copy of the up-to-date Operations and Maintenance (O & M) Manual at
the WRP site at all times and shall be available upon request during inspections by ADEQ personnel.

2. The pollution control structures shall be inspected for the items listed in Section 4.2, Table IIL

3. If any damage of the pollution control structures is identified during inspection, proper repair
procedures shall be performed. All repair procedures and material(s) used shall be documented on
the Self-Monitoring Report Form submitted quarterly to the ADEQ Water Quality Compliance
Section.

2.2.5 Reclaimed Water Classification
[A.A.C. R18-9-703(C)(2)(a), A.A.C. R18-11-303 through 307]

The WRP is classified as producing Class A+ reclaimed water which may be used for any allowable
Class A, B, or C use under a valid reclaimed water permit.

22,6 Certified Areawide Water Quality Management Plan Conformance
[A.A.C. R18-9-A201(B)(6)(a)]

Facility operations must conform to the approved Certified Areawide Water Quality Management Plan
according to the 208 consistency determination in place at the time of permit issuance.



AQUIFER PROTECTION PERMIT NO. P-105443
p.40f23

2.3 Discharge Limitations [A.R.S. §§ 49-201(14), 49-243 and A.A.C. R18-9-A205(B)]

1. The permittee is authorized to operate the WRP with an average annual daily flow of 16.0 million gallons
per day (mgd), and a maximum average monthly wastewater flow of 24.0 mgd.

2. The permittee shall notify all users that the materials authorized to be disposed of through the WRP are
typical household sewage and pre-treated commercial wastewater and shall not include motor oil,
gasoline, paints, varnishes, hazardous wastes, solvents, pesticides, fertilizers or other materials not
generally associated with toilet flushing, food preparation, laundry facilities and personal hygiene.

3. The permittee shall operate and maintain all permitted facilities to prevent unauthorized discharges
pursuant to A.R.S. § 49-201(12) resulting from failure or bypassing of applicable BADCT pollutant
control technologies including liner failure', uncontrollable leakage, overtopping (e.g., exceeding the
maximum storage capacity, defined as a fluid level exceeding the crest elevation of a permitted
impoundment), of basins, lagoons, impoundments or sludge drying beds, berm breaches, accidental
spills, or other unauthorized discharges.

4. Specific discharge limitations are listed in Section 4.2, Tables IA and IB.

2.4 Points of Compliance (POCs) [A.R.S. § 49-244]

The POCs are established by the following designated locations:

£e R i M Wi 34

1 Within 750 feet east of the Greenfield WRP
Within 750 feet southeast of the AZPDES
2 discharge point into the East Maricopa 33°15’46” N 111°43°26” W
Floodway (EMF) Wagner Wash

33°16’ 111°%44721” W

Groundwater monitoring is not required at the point of compliance wells, except as a contingency action.

The Director may amend this permit to require installation of wells and initiation of groundwater monitoring
at the POC or to designate additional points of compliance if information on groundwater gradients or
groundwater usage indicates the need.

2.5 Monitoring Requirements [A.R.S. § 49-243(K)(1), A.A.C. R18-9-A206(A)]

All monitoring required in this permit shall continue for the duration of the permit, regardless of the status of